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1. Client
Name : HYUNDAI L&C
Address : 7, 8F, CENTERT1 Bldg, 26, Uljiro 5-gil, Jung-gu, Seoul

2. Sample Description : BODAQ INTERIOR FILM

3. Date of Test : 2019.12. 18 ~2020.01. 10

4. Location of Test : [l Permanent [ On Site Testing
(Address: 21, Yangcheong-3gil, Ochang-eup, Cheongwon-gu, Chungbuk, Korea )

5. Test method used : See The Next Page.

6. Test Results : Attached Pages.
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The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is related to KS Q ISO/IEC 17025 and KOLAS accreditation.
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01. GAS TOXICITY TEST ( KS F 2271 : 2016 )

#1 i

- TEST RESULTS

ITEM / UNIT 1 2
M1 15.0 14.9
M2 15.0 149
M3 15.0 15.0
I M4 149 15.0
INCAPACITATION
M5 141 15.0
TIME
M6 min 15.0 15.0
M7 15.0 14.5
M8 15.0 15.0
AVERAGE 149 14.9
STANDARD DEVIATION 0.3 0.2
MEAN INCAPACITATION TIME 14.6(14 min 35 s) 14.8(14 min 46 s)

NOTE) HEAT CONDITION - SUB HEATER : 3 min, MAIN HEATER : 3 min
ENVIRONMENTAL CONDITION : (20.0 + 1.0) °C, (52 + 1) % R.H.
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01. DITTO
- TEST SPECIMEN AND TEST RESULTS
ITEM UNIT 1 2
MASS g 115 14
_TEST / THIEKNESS——F—mm—+ g 0 1
SPECIMEN | DENSITY kg/m? 12387 12338
COLOR . BROWN(FACE)
HEATING TIME min 6 6
MEASURE TIME min 15 15
HEATING SIDE - SURFACE SURFACE
TYPE . ICR, FEMALE
TEST AGE - 5 WEEKS
CONDITION MASS
19 19
LABORATORY | (AVERAGE)

MOUSE 1B e R TR il R e
MASS . B0 200200k Ayl 192
(INDIVIDUAL) g o e gl e e el 9 s
719w 8 L aggl 7 | 1981 8 o

** End of The Report **
- SAMPLE PHOTO -
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